@ Chicago
Pneumatic

Spare parts list
Poker vibrators
VDE 1600




VDE 1600 Spare parts list

General information

This spare parts list applies to the following:

Part number Description

4812 0520 47 Electric drive unit VDE 1600 230V-1-50/60Hz
4812 0520 48 Electric drive unit VDE 1600 110V-1-50/60Hz
4812 0508 05 High frequency poker AT29

4812 0508 06 High frequency poker AT39

4812 0508 07 High frequency poker AT49

4812 0508 08 High frequency poker AT59

4812 0508 13 Flexible shaft Superflex10

4812 0508 14 Flexible shaft Superflex15

4812 0508 15 Flexible shaft Superflex20

4812 0508 16 Flexible shaft Superflex30

4812 0508 17 Flexible shaft Superflex40

Use only authorized parts. Any damage or malfunction caused by the use of
unauthorized parts is not covered by Warranty or Product Liability.

Any unauthorized use or copying of the contents or any part thereof is
prohibited. This applies in particular to trademarks, model denominations, part
numbers, and drawings.

Instructions for use

This spare parts list contains no safety regulations and is merely intended to
assist in the ordering of spare parts.

For information about operating, servicing, or repairing, the relevant Safety
and operating instructions must be consulted at all costs.

Please observe the safety instructions listed in the relevant Safety and operating
instructions!

9800 1748 01



Contents

Spare parts list

VDE 1600 drive UNit . . . . o e e 1
AT29 Vibrator tUDE . . . . o e 5
ATBO VIbrator tUDE . . L 7
ATAG VIbrator tUDE . . . . 9
ATBO VIbrator tUDE . . 11
Superflex flexible shaft 10 . . . . .. e 13
Superflex flexible shaft 15 . . . . e 15
Superflex flexible shaft 20 . . . . .. .. e 17
Superflex flexible shaft 30 . . . . . . .. e 19
Superflex flexible shaft 40 . . . . .. . e 21
Maintenance kits
Maintenance Kit . . . . . . 23
Connection handle Kit . . . ... e 25
MoOtOr Set 280V . L L 27



Spare parts list VDE 1600

Spare parts list VDE 1600 drive unit

48

192012122

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Oct 05 01:29:56 MDT 2015

1



Spare parts list VDE 1600
Iltem Part No. Name Qty L
1 4812052561 Label right, CP 1
2 - Screw, 4.8x22mm DIN 7981 11
3 - Screw cap 11
4 4812052562 Red housing set 1
5 4812052520 Brush, 230V 50-60 Hz 2
6 4812052522 Brush holder 2
7 - Lock nut, M5 DIN 985 4
8 4812052523 Motor rear frame 1
9 4812052524 Rear bearing, 6201 2Z 1
10 4812052525 Stator, 230V 50-60 Hz 1
11 4812052527 Rotor, 230V 50-60 Hz 1
12 4812052529 Frame spacer 4
13 - Washer, AET 5.3 4
14 - Screw, M5x100mm DIN 912 8.1 4
15 4812052530 Motor front frame 1
16 - O-ring, 36x2mm 1
17 4812052531 Transmission connector 1
18 4812052532 Square drive 1
19 4812052533 Connector plug 1
20 4812052534 Connection spring 1
21 4812052535 Connection nut 1
22 4812052536 Connection handle 1
23 4812052537 Front bearing, 6003 2Z 1
24 - Screw, M4x6mm DIN 7985 1
25 - Washer, 4.3 DIN 6798 1
26 4812052538 Ground plate 1
27 4812052650 Air cover, front 1
28 4812052563 Label left, CP 1
29 - Label, safety 1
30 4812052541 Characteristics plate 1
31 4812052542 Switch set 1
32 4812052543 Thermal protector 1
33 4812052544 Coated core-tech 1
34 4812052545 Hook ring 2
35 - Continuous O-ring, @1,5mm 1.4
m
36 4812052546 Belt set 1
37 4812052547 Cables cover plate 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Mon Oct 05 01:29:56 MDT 2015
2




Spare parts list VDE 1600

This page intentionally left blank

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Oct 05 01:29:56 MDT 2015

3



Spare parts list VDE 1600

Item Part No. Name Qty L

38 4812052548 Cable clamp 1

39 - Screw, 3.9x22mm DIN 7982 2

40 4812052549 Cable protector 1

41 4812052550 Cable + plug set 1 A
42 4812052552 Plug 1 B
43 - Screw, 3.9x19mm DIN 7981 2

44 4812052651 Rear air cover 1

45 4812052556 Air filter 1

46 - O-ring, 23x2mm 2

47 4812052652 Brush cap 2

48 4812052558 Connection handle kit 1 C
49 4812052559 Motor set 1 D
50 4812052560 Motor set 1 E
51 4812052526 Stator 1 F
52 4812052528 Rotor 1 G
53 4812052521 Brush 2 H
54 4812052551 Cable + plug set 1 |
55 4812052553 Plug 1 J
56 4812052634 Fan 1

Comments for Page: VDE 1600 drive unit

A | 230V 50-60 Hz 5m, SCHUKO plug

B | SCHUKO type 2P 16A

C | See section 'Maintenance kits'

D | 230 V 50-60 Hz. See section 'Maintenance kits'.
E | 110 V 50-60 Hz. See section 'Maintenance kits'.
F| 110V 50-60 Hz

G| 110V 50-60 Hz

H| 110V 50-60 Hz

11110 V 50-60 Hz 5m, SCHUKO plug

J | 2P+T 100/300V 16A 115V UK

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Oct 05 01:29:56 MDT 2015

4



Spare parts list VDE 1600

Spare parts list AT29 Vibrator tube

1 5 4 7
=0 07
777777777777777777777777777 o S 777% [ e
tj\ 20|10 O‘O,ﬁ C
3 2 5 6

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Oct 05 01:29:57 MDT 2015

5



Spare parts list

VDE 1600

Item Part No. Name Qty L
1 4700701664 End cap 1
2 4700701665 Tube 1
3 4700160003 O-ring 1
4 4700701666 Eccentric 1
5 4700901290 Bearing 4
6 4700701645 Square fitting 1
7 4700163139 Jointing ring 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Mon Oct 05 01:29:57 MDT 2015
6




Spare parts list VDE 1600

Spare parts list AT39 Vibrator tube

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Oct 05 01:29:57 MDT 2015

7



Spare parts list

VDE 1600

Item Part No. Name Qty L
1 4700701668 End cap 1
2 4700701669 Tube 1
3 4700701670 Tube connector 1
4 4700701671 Eccentric 1
5 4700901291 Bearing 4
6 4700701645 Square fitting 1
7 4700163139 Jointing ring 1
8 4700160009 O-ring, 26.2 x 3.0 mm, 1.03 x 0.12 in. 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Mon Oct 05 01:29:57 MDT 2015
8




Spare parts list

VDE 1600
Spare parts list AT49 Vibrator tube
5 4 5 8 6
O OO 227

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Oct 05 01:29:58 MDT 2015

9



Spare parts list

VDE 1600

Item Part No. Name Qty L
1 4700701673 End cap 1
2 4700701674 Tube 1
3 4700701675 Tube connector 1
4 4700701676 Eccentric 1
5 4700901292 Bearing 4
6 4700701645 Square fitting 1
7 4700163139 Jointing ring 1
8 4700160013 O-ring 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Mon Oct 05 01:29:58 MDT 2015
10




Spare parts list VDE 1600

Spare parts list AT59 Vibrator tube

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Oct 05 01:29:58 MDT 2015

11



Spare parts list VDE 1600
Item Part No. Name Qty L
1 4700701678 End cap 1
2 4700701679 Tube 1
3 4700701680 Tube connector 1
4 4700701681 Eccentric 1
5 4700361084 Bearing 2
6 4700701645 Square fitting 1
7 4700163139 Jointing ring 1
8 4700160021 O-ring 2
9 4700361085 Sleeve 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Mon Oct 05 01:29:58 MDT 2015
12




Spare parts list VDE 1600

Spare parts list Superflex flexible shaft 10

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Oct 05 01:29:58 MDT 2015

13



Spare parts list

VDE 1600

Item Part No. Name Qty L
1 4700362245 Hose complete 1
2 4700706509 Inner flexible shaft 1
3 4700160003 O-ring 1
4 4700701815 Protective cap 1
5 4700185253 Protective cap 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Mon Oct 05 01:29:58 MDT 2015
14




Spare parts list VDE 1600

Spare parts list Superflex flexible shaft 15

2 4 3 1 \
\\
\
\
\
N
\
\
\
\
\‘\
\ 5
\
\
\
\
\
\\
\\ ‘ ‘ I/I p| I
: &4
N il | B
» R
| | /\/

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Oct 05 01:29:59 MDT 2015

15



Spare parts list

VDE 1600

Item Part No. Name Qty L
1 4700362247 Hose complete 1
2 4700701716 Inner flexible shaft 1
3 4700160003 O-ring 1
4 4700701815 Protective cap 1
5 4700185253 Protective cap 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Mon Oct 05 01:29:59 MDT 2015
16




Spare parts list VDE 1600

Spare parts list Superflex flexible shaft 20

S

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Oct 05 01:29:59 MDT 2015

17



Spare parts list

VDE 1600

Item Part No. Name Qty L
1 4700362249 Hose complete 1
2 4700701717 Inner flexible shaft 1
3 4700160003 O-ring 1
4 4700701815 Protective cap 1
5 4700185253 Protective cap 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Mon Oct 05 01:29:59 MDT 2015
18




Spare parts list VDE 1600

Spare parts list Superflex flexible shaft 30

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Oct 05 01:30:00 MDT 2015

19



Spare parts list VDE 1600
Item Part No. Name Qty L
1 4700362251 Hose complete 1
2 4700701761 Inner flexible shaft 1
3 4700160003 O-ring 1
4 4700701815 Protective cap 1
5 4700185253 Protective cap 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Mon Oct 05 01:30:00 MDT 2015
20




Spare parts list VDE 1600

Spare parts list Superflex flexible shaft 40

2 4 3 1 \
\\
\
\.
\
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, \
\
\
\
\
\
\\ 5
\
\
\
\
\
\‘\
Y \ ‘ (% T 1
\ | |
N X, .
| | UL
| | 7

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Oct 05 01:30:00 MDT 2015

21



Spare parts list

VDE 1600

Item Part No. Name Qty L
1 4700362253 Hose complete 1
2 4700701718 Inner flexible shaft 1
3 4700160003 O-ring 1
4 4700701815 Protective cap 1
5 4700185253 Protective cap 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Mon Oct 05 01:30:00 MDT 2015
22




Spare parts list VDE 1600

Maintenance kits Maintenance kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Oct 05 01:30:01 MDT 2015

23



Spare parts list

VDE 1600

ltem Part No. Name Qty L
1 4700210002 Bearings kit vibrator head AT29
2 4700210003 Bearings kit vibrator head AT39
3 4700210004 Bearings kit vibrator head AT49
4 4700210005 Bearings kit vibrator head AT59
5 4812051092 Brushes kit

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Oct 05 01:30:01 MDT 2015

24




Spare parts list VDE 1600

Maintenance kits Connection handle kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Oct 05 01:30:01 MDT 2015

25



Spare parts list

VDE 1600

Item Part No. Name Qty L
1 4812052558 Connection handle kit 1
2 4812052533 Connector plug 1
3 4812052534 Connection spring 1
4 4812052535 Connection nut 1
5 4812052536 Connection handle 1

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Mon Oct 05 01:30:01 MDT 2015
26




Spare parts list VDE 1600

Maintenance kits Motor set 230V

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Oct 05 01:30:01 MDT 2015

27



Spare parts list VDE 1600
Item Part No. Name Qty L
1 4812052559 Motor set 1
2 4812052520 Brush, 230V 50-60 Hz 2
S 4812052522 Brush holder 2
4 - Lock nut, M5 DIN 985 4
5 4812052523 Motor rear frame 1
6 4812052524 Rear bearing, 6201 2Z 1
7 4812052525 Stator, 230V 50-60 Hz 1
8 4812052527 Rotor, 230V 50-60 Hz 1
9 4812052529 Frame spacer 4
10 - Washer, AET 5.3 4
11 4812052555 Air cover, rear 1
12 - O-ring, 23x2mm 2
14 4812052652 Brush cap 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Mon Oct 05 01:30:01 MDT 2015
28




Spare parts list VDE 1600

Maintenance kits Motor set 115V

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to Parts Online for the most up to date information. The printed information might be outdated.
Mon Oct 05 01:30:01 MDT 2015

29



Spare parts list VDE 1600
Item Part No. Name Qty L
1 4812052560 Motor set 1
2 4812052520 Brush, 230V 50-60 Hz 2
3 4812052521 Brush 2
4 - Lock nut, M5 DIN 985 4
5 4812052523 Motor rear frame 1
6 4812052524 Rear bearing, 6201 2Z 1
7 4812052526 Stator 1
8 4812052528 Rotor 1
9 4812052529 Frame spacer 4
10 - Washer, AET 5.3 4
11 - Screw, M5x100mm DIN 912 8.8 4
12 4812052530 Motor front frame 1
13 - O-ring, 36x2mm 1
14 4812052532 Square drive 1
15 - Screw, M3.9x19mm DIN 7981 2
16 4812052555 Air cover, rear 1
17 4812052556 Air filter 1
18 - O-ring, 23x2mm 2
19 4812052652 Brush cap 2

Refer to Parts Online for the most up to date information. The printed information might be outdated.

Mon Oct 05 01:30:01 MDT 2015
30










@ Chicago
Pneumatic

2015-09 | No. 9800 1748 01
© 2015 Construction Tools PC AB



	Spare parts list
	VDE 1600 drive unit
	AT29 Vibrator tube
	AT39 Vibrator tube
	AT49 Vibrator tube
	AT59 Vibrator tube
	Superflex flexible shaft 10
	Superflex flexible shaft 15
	Superflex flexible shaft 20
	Superflex flexible shaft 30
	Superflex flexible shaft 40

	Maintenance kits
	Maintenance kit
	Connection handle kit
	Motor set 230V
	Motor set 115V


